

**CERTIFICATE OF ANALYSIS****Product: Stearic acid rubber grade R401860**

Item	Technical index (GB9103-88)	Result
Appearance	White bead	White bead
Iodine value, g/100g	$\leq 6.0$	1.35
Acid value, mg/g	192-218	211.85
Sapon value, mg/g	193-220	212.40
Color (Lovibond)	$R < 2.3, Y < 20$	$R = 1.5, Y = 15$
Color (Hazen)	$\leq 400$	350
Titer, °C	$\cong 50$	54.0
Moisture, %	$\leq 0.3$	0.07
Inorganic acid, %	$\leq 0.001$	$< 0.001$
Examine the conclusion	Up to grade	

Examiner: Wu Yaguang

Assessor: Zhang Guobing